
FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 160 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 Test Mode : Mode 12 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 161 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: #3 and #4 Fundamental Signal 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 162 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 163 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 164 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
 
Remark: There’s no more obvious spurious emission except the listings above. 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 165 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 Polarization : Vertical 
■ The test that passed at minimum margin was marked by the frame in the following table. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 166 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: #3 and #4 Fundamental Signal 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 167 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 168 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 169 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: There’s no more obvious spurious emission except the listings above. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 170 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 Test Mode : Mode 13 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 171 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: #3 and #4 Fundamental Signal 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 172 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 173 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 174 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
 
Remark: There’s no more obvious spurious emission except the listings above. 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 175 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 Polarization : Vertical 
■ The test that passed at minimum margin was marked by the frame in the following table. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 176 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: #3 and #4 Fundamental Signal 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 177 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 178 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 179 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: There’s no more obvious spurious emission except the listings above. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 180 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 Test Mode : Mode 14 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 181 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: #3 and #4 Fundamental Signal 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 182 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 183 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 184 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
 
Remark: There’s no more obvious spurious emission except the listings above. 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 185 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 Polarization : Vertical 
■ The test that passed at minimum margin was marked by the frame in the following table. 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 186 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 

 
Remark: #3 and #4 Fundamental Signal 
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 187 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 



FCC/IC TEST REPORT Report No. : FR710208 
 

SPORTON International Inc. Page Number : 188 of 203 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID.: GM37525BTB    
IC ID: 2739D-7525BTB    
 




